690 SMC R 2024 <2024><EU><F9703X9>

TANK, SEAT
68693
Pos Part Number Description Additional Text Quantity

1 76107013000 Fuel tank 1.00
2 76507065100 RUBBER BUSHING 11,7X24,7 L=26 2.00
3 76507060300 Bearing sleeve, top 2.00
4 76507061100 Bearing sleeve, bottom 1.00
5 76107028000 Tank retaining plate, right, ¢ 1.00
6 76107027000 Tank retaining plate, left, cm 1.00
7 0025080166 HH COLLAR SCREW M8X16 TX40 6.00
8 57013070000 PVC-CLAMP 7/16" HEYCO 3377 1.00
9 0025080306S HH COLLAR SCREW M8X30 TX40 2.00




10 76507050000 SEAT LOCK 1.00
11 0738060181 BHCS ISO 7380 M6X18 2.00
12 76907008000 Fuel tank cap 1.00
13 43205062100 silentbloc 20x15-M6x10-(1) ONLY FOR USA 3.00
14 58605083010 SCREW TORX M5X10 05 4.00
15 76507108050 Closure flange 1.00
16 0770050030 O-ring 50.00X3.00 VITON 1.00
17 76506010100 Splash protection 1.00
18 72210079100 Supporting shell 2.00
19 0025060106 HH collar screw M6x10 TX30 2.00
20 0800001300600 Clamp for cable, SB lock M5 1.00
21 76507066000 RUBB.BEAR.BOX 12x24x35 L=24,5 2.00
23 0912050163 AH collar screw DIN 912 M5x16 2.00
24 58207080100 GAS-LEVEL SENSOR ADV. 2006 1.00
30 76107040000HDA Seat 1.00
31 76907040050HDA Seat cover 1.00
32 76907040045 Seat rubber 6.00
33 28503002010 Rubber support 2.00
34 76111056044 Retaining bracket battery cmpl 1.00
35 0900000601201 Lock screw M6x12 RIPP LOCK 2.00




